

22-28 days	
UTI	Ceftriaxone* 50mg/kg/dose q24hr
No focus identified	Ceftriaxone* 50mg/kg/dose q24hr
Bacterial meningitis / meningitis suspected	Ampicillin IV or IM (300mg/kg/day divided q8hr) <i>AND</i> Ceftazidime IV or IM (150mg/kg/day divided q8hr) <i>+/-</i> Gentamicin IV or IM (4mg/kg/dose q24hr)

Footnotes
<p>* Neonatal candidates must meet ALL the following criteria to receive Ceftriaxone: (1) postnatal age ≥ 14 days, (2) CGA † ≥ 41 wks, (3) total bilirubin ≤ 5mg/dL, (4) will not receive IV calcium-containing solutions within 48 hours of Ceftriaxone, AND (5) has not received IV calcium-containing solutions within 48 hours prior to Ceftriaxone.</p> <p>Contraindications to neonatal candidates receiving Ceftriaxone (do not administer if neonates meet ANY criteria) are: (1) unconjugated hyperbilirubinemia, (2) receipt of any IV calcium-containing solutions within 48 hours of Ceftriaxone, (3) critical illness (acidosis, hypotension, etc.) due to possibility of requiring IV calcium administration, OR (4) patients with acute hypocalcemia who may require IV calcium administration.</p> <p>† CGA = gestational age + chronological age</p>